
© Copyright 01082007AB-Rev00, 1/2

Q.TY n.2

1

SUPPORTO
SUPPORT
SUPPORT
HALTERUNG
SOPORTE

2

Q.TY n.2

VITE TBEI M4x16mm
SCREW M4x16mm
VIS M4x16mm
SCHRAUBE M4x16mm
TORNILLO M4x16mm

6

Q.TY n.2

DADO A.B. RIB. M4
BOLT M4
ECROU M4
MUTTER M4
TUERCA M4

1

2
3

15

4

6

B
A

7

D
44

0K
IT-

D
44

0K
IT

ISTRUZIONI DI MONTAGGIO  -  MOUNTING INSTRUCTIONS
INSTRUCTIONS DE MONTAGE - BAUANLEITUNG - INSTRUCCIONES DE MONTAJE

YAMAHA FZ6 FAZER S2  2007

ATTACCHI SPECIFICI PER  -  SPECIFIC FITTING KIT FOR
KIT DE MONTAGE SPECIFIQUE POUR - SPEZIFISCHER MONTAGEKIT FÜR

 ANCLAJE ESPECÍFICO PARA

3

Q.TY n.2

RONDELLA Ø16X1mm
FORO 4,5mm
WASHER Ø6mm
RONDELLE Ø6mm
SCHEIBE Ø6mm

GOMMINO Z269
Z269 FAIRLEADER
CHAUMARD Z269
GUMMI Z269
GOMA Z269

4

Q.TY n.2

5

Q.TY n.2

RONDELLA Ø4mm
WASHER Ø6mm
RONDELLE Ø6mm
SCHEIBE Ø6mm
ARANDELA Ø6mm

7

Q.TY n.-

440D



1. POSITIONNER LE SUPPORT N.1 COMME INDIQUE EN
PHOTO  A;

2. MONTER LE PARE-BRISE (PIECE N.7, NON INCLUSE) EN
UTILISANT SOIT  LES POINTS DE FIXATIONS D’ORIGINE,
SOIT EN LE FIXANT AUX SUPPORTS N.1, COMME  INDIQUE
EN PHOTO B.

INSTRUCTIONS DE MONTAGE MOUNTING INSTRUCTIONS

1. POSITION THE  SUPPORT N.1 AS YOU CAN SEE FROM
PICTURE A;

2. FIT THE  WINDSCREEN (DETAIL N.7, NOT INCLUDED)
USING BOTH THE FIXING POINTS AND FIX IT  TO THE
SUPPORTS N.1, AS YOU CAN SEE FROM PICTURE B.

1. POSITIONIEREN SIE DIE HALTERUNG NR. 1 WIE IM
BILD A DARGESTELLT;

2. MONTIEREN SIE DIE SCHEIBE (TEIL NR. 7 – NICHT
ENTHALTEN). BEI DER MONTAGE VERWENDEN SIE
SOWOHL DIE BEFESTIGUNGSPUNKTE ALS AUCH
DIE HALTERUNGEN NR. 1, WIE IM BILD B
ABGEBILDET.

BAUANLEITUNG

INSTRUCCIONES DE MONTAJE

ISTRUZIONI DI MONTAGGIO

1. POSIZIONARE IL SUPPORTO N°1 COME INDICATO IN FOTOGRAFIA A;
2. MONTARE IL PLEX (PARTICOLARE N°7, NON INCLUSO) SIA SFRUTTANDO I PUNTI DI FISSAGGIO ORIGINALI SIA

FISSANDOLO AI SUPPORTI N°1 COME IDICATO IN FOTOGRAFIA B.

1. COLOCAR EL SUPORTE N°1 COMO MUESTRA EN LA FOTOGRAFÍA A;
2. MONTAR EL PLEXIGLÁS (PIEZA N° 07, NO INCLUIDA) TANTO UTILIZANDO LOS PUNTOS DE FIJACIÓN ORIGINALES COMO FIJÁNDOLO A LOS
    SOPORTES N° 1, COMO MUESTRA EN LA FOTOGRAFÍA B.

© Copyright 01082007AB-Rev00, 2/2

I

DGB F

ES

D
44

0K
IT-

D
44

0K
IT

ISTRUZIONI DI MONTAGGIO  -  MOUNTING INSTRUCTIONS
INSTRUCTIONS DE MONTAGE - BAUANLEITUNG - INSTRUCCIONES DE MONTAJE

YAMAHA FZ6 FAZER S2  2007

ATTACCHI SPECIFICI PER  -  SPECIFIC FITTING KIT FOR
KIT DE MONTAGE SPECIFIQUE POUR - SPEZIFISCHER MONTAGEKIT FÜR

 ANCLAJE ESPECÍFICO PARA


